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SOLUTION & RECOVERY TANKS - WOLF 130

DIA PART NO.

NO. | NUMBER DESCRIPTION REQ'D
1 VV68104 HANDLE / CORD WRAP 1
2 Vv68201-2 COVER, RECOVERY TANK 1
3 VF83109-7 HOOK 2
4 VV20291 WASHER, LOCK, M4 6
5 V13667 SCREW, PH, M4 X 8 6
6 VF13614 WASHER, PLAIN, M8 12
7 VV13607 WASHER, LOCK, M8 12
8 VF14200 SCREW, PH, M6 X 16 12
) VV68201-1 RECOVERY TANK 1
10 VV68136 VIPER LOGO 2
11 VV68115 GASKET, RECOVERY TANK 1
12 VVg8301-2 COVER, SOLUTION TANK 1
13 V68130 WASHER, SEAL 1
14 VA20274A WASHER, PLAIN, M14 1
156 V68135 BARB, HOSE 1
16 VF46400 CLAMP 4
17 Vve8141 HOSE 1
18 VV68301-1 SOLUTION TANK 1
19 VV68113 FiLTER, VAC MOTOR 1
20 VV68114 SCREEN 1
21 vVve8111 GASKET, SOLUTION TANK, 4" 1
22 V68127 COVER 2
23 VV68105 WHEEL, 8" 2
24 VF14301 SCREW, M4 X 12 2
25 V68101 HOUSING 1
26 VVE8119 COLLAR 2
27 VF13525 SCREW, MG X 8 2
28 V13666 NUT, M10 X 1 2
29 V68143 HOSE 2
30 VF14005 NUT, M10 1
31 VF13518 WASHER, LOCK, M10 3
32 VF13537 WASHER, PLAIN,M10 3
33 V68118 AXLE 1
34 V20509 SCREW, PH, M5 X 10 7
35 V13601 WASHER, LOCK, M5 7
36 V13662 WASHER, PLAIN, M5 7
37 V68133 DECAL, SERIAL 1
38 V13635 SCREW, PH, M5 X 20 4
38 VVB8132 WASHER, SEAL 3
40 V68128 HOSE BARB 2
41 RD80128 ELBOW, HOSE BARB 2
42 VF13634 BOLT, M10 x 30 1
43 RD10461 SCREEN 1
44 V58142 HOSE 1
45 VV80208 COUPLER, QUICK CONNECT 1
48 VF83109 CATCH 1
47 VVE8308 LABEL, DRAINING 1
48 VVE8145 SEALER 1
49 VWVE8201-3 ELBOW, HOSE BARB 1
50 VF13537 WASHER, PLAIN, M10 2
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VACUUM & PUMP ASSEMBLIES - WOLF 130

N0 | NUNSLR DESCRIPTION REQD
1 VV68112 GASKET, VAC MOTOR, 5.75" 1
2 ZD48000A VACUUM MOTOR, 110V 1
3 VVE8116 SPACER, VAC MOTOR 4
4 VV68110 GASKET, VAC MOTOR 1
5 V68109 MOUNTING PLATE, VAC MOTOR 1
6 VVvE8117 SPACER, VAC PLATFORM 4
7 VV68120 GASKET, BAFFLE 1
8 YQ60504 RING 1
9 V13662 WASHER, PLAIN, M5 32
10 VV13601 WASHER, LOCK, M5 28
11 VF14214 SCREW, PH, M5 X 8 12
12 VE83109 CATCH 1
13 VF13665 SCREW, PH, M4 X 8 2
14 V20291 WASHER, LOCK, M4 2
15 VV68107 BAFFLE & REAR PANEL 1
16 VV20501 SCREW, PH, Mb X 14 8
i7 RDG0128 BARB, HOSE 2
18 RD502568 DIODE ASSEMBLY 1
19 RD50264 PUMP, 110V 1
20 VV13633 NUT, Mb 8
21 VV68126 BRACKET, PUMP MOUNTING 2
22 VV68108-2 CONNECTOR 2
23 VV68108-1 BOTTOM MOUNT PLATE 1
24 VV68106 MOUNTING PLATE, SWITCH ASSEMBLY 1
25 VAB1346 SWITCH ASSEMBLY 1
26 VV30183 POWER CORD i
27 VFS9008B CORD STRAIN RELIEF 1
28 V20509 SCREW, PH, M5 X 10 8
29 V68123 CASTER, 1.5" 1
30 V68183 SPONGE 1







HAND TOOL ASSEMBLY - WOLF 130

DIA PART NO.
NO. NUMBER DESCRIPTION REQD

1 Vv88151 HAND TOOL ASSEMBLY 1

2 VV68148 SOLUTION HOSE 1

3 RD20852 CABLE TIE 8

4 RD11177 CLAMP, HOSE 2

5 RD80784 COUPLER, MALE END 1

6 RD&0388 HOSE END 2

7 VV68147 VACUUM HOSE 1




